
Intrapartum antibiotic prophylaxis (IAP)

GBS positive
GBS in urine, vaginal

or rectal swabs or previous infant 
with neonatal GBS infection 

or
Obstetric risk factor(s) spontaneous 

labour at < 37 weeks or ROM ≥ 18 hours 
or maternal fever ≥ 38°c

No signs of 
intrauterine sepsis

Intrapartum 

Broad spectrum 
prophylaxis

Amoyxycillin 2g IV 6 hourly 
and

Gentamicin 5mg/kg IV daily  
and

 Metronidazole 500mg IV 
12 hourly

Penicillin allergy: (excluding 
immediate hypersensitivity): 

Cephazolin 2g IV stat, 
then 1g 8 hourly

or
Cephalothin 2g IV 6 hourly 

or
Vancomycin 1g 12 hourly 

until birth

Intrapartum
GBS prophylaxis

Benzylpenicillin:
3g IV stat, then 1.8 g 
4 hourly until birth

Penicillin allergy: 
Clindamycin 900 mg IV 

8 hourly until birth

GBS unknown or 
negative and no 

obstetric risk 
factors

No intrapartum 
prophylaxis

Intrauterine sepsis 
suspected or overt
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